Es LOMNCINES

LCD7500D

Version number. LC/LT-2017-A

EBEEREDHRGERLE LONCIN MOTOR CO.,LTD.



Z A H A% F 3% 8 (Instruction for use of parts catalogue)
AT R RARIE20174E1 F RS IR 3 VR S T .

This parts catalogue was prepared based on the latest information available as of January 2017.
THE 201741 H UG A Z A B BT m A,
See the parts catalogue news for any revision that is made after January 2017.

ST, BRI S

Always specify the part number when ordering a part.

EBATE A R EE AT 5 L TR IMEAT T A

Note that the illustrations can differ from the actual parts in shape.

T B A H S A AT S DG N, AR A WA A I TR RRAB AT R 9 ORI E AT AT I i AT DAASE FH 380 8 7 A () 2 302 H 3%
WA SO BT IRAS . R ER BT IRASE 5 B2 RAT, W HESLONCINEL R .

When modifications or additions to this parts catalogue are made , a revised edition will be issued at an appropriate time,

We recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts

catalogue revision has been issued, please contact your LONCIN distributor.

~pl (Example)

£ THIHEE o o i
No. Part No. Lubfr A Description Quantity
1 380140013-0005 NALEZHER BOLT, FLANGE M6%16 9
2 120230125-T470 SELEAE COVER COMP.HEAD 1
3 380950400-T470 B3 CLIP,TUBE 1
4 380741143-T470 BRE TUBE, BREATHER 1

“EARHUR (Quantity) "HR TR HERTIR H 4 B
The number given in the “Quantity.” column indicates the quantity of parts used in the section described in that block.
P FTHE RO,

-"means the number require 0 QTY.




Hi A AZE (Crankcase Assy.)

ghiH%85% ( Crankcase cover)

S#LL ( Cylinder Head Assy.)

4

o

22823 ( Air Cleaner)

1 T\\\
F‘%ﬁ@s \{; ,L\\
a7 ;
.
~_

Y
&
ﬁ\\\l%




PRI £ 4t (Fuel Sysstem)

W R (Governor System)

E7SSEN

%4 (Handle Kit)

EHyhdlf: (Battery tray)

I
L\
&\
s 2
R / \g‘
\ :}
\
\\ \
N i
W )l
|
= &




B A4 (Crankcase Assy.)

F& FiHRS SRS = - HE
Ser.No. Part No. Part No. At EH Description Quantity
1 110260051-0001 110260051-T270 IR M16%16 Seal plug M16%16 1
2 380450830-0001 380450830-T270 FEJE 916.5%922.5%1.8 Washer ¢16.5%922.5x1.8 1
3 110810295-0001 110810295-T495 EHFEEEN Crankcase 1
4 380600169-0001 380600169-T270 SENES 8%16 Pin 8x16 2
5 110690051-0001 110690051-T270 WLl RAE Cap assy,oll filler 1
6 380630002-0001 380630002-0001 & 6203 Bearing 6203 1
7 380840792-0001 380840792-T270 495 ff P Seal 1
8 380650574-0001 380650574-T490 WiE 40x52x7 Oil seal 40x52x7 1
9 130240004-0001 130240004-T270 e e B A e AR Plate,Bearing 2
10 380140040-0005 380140040-0005 75 Sk 22 TS S MBx 16 Bolt, flange M8x16 2
11 380140215-0003 380140215-0003 75 Sk 22 TS S M6x14 Bolt,Flange M6x14 1
12 270280020-0001 270280020-T270 R ER Stator cable,Plate 1
13 110940010-0001 110940010-T270 T KA Bleed-off pipe 1




6 0
6 10 ¢ 12
@ @\é 0
- (]
—
{10 9 11
B
10 (e |
% a 9 0 - —
5 . @
4~ - _ 0
@ = — a
1- 2 3
B A4 (Crankcase Assy.)
FE | SHHRS F[EURES = L e
Ser.No. Part No. Part No. FatHAT Description Quantity
14 380450516-0001 380450516-T110 T E p12xp20%2 Washer, drain plug 1

15

110260024-0001

110260024-T110

IR

Bolt, drain plug

1




3 A i

(Crankcase cover)

F& FiHRS FHRES = - nE
Ser.No. Part No. Part No. Tt BH Description Quantity
1 380140051-0005 380140051-0005 75 Sk 22 T IE A M8x35 Bolt,Flange M8x35 13
2 380650575-0001 380650575-T490 HiFF 35%50%8 Oil seal 35x50x8 1
3 283690003-0001 283690003-T372 AR Sensor Oil Pressure 1
4 150290021-0001 150290021-T270 HLIHE ) QOil filler assy. 1
5 110690051-0001 110690051-T270 GRS Cap assy,oll filler 1
6 380070288-0001 380070288-0001 N KIERE M12x16 Bolt M12x16 1
7 380450516-0001 380450516-T110 T 12x@20%2 Washer ¢12x¢@20x2 1
8 381150514-0001 381150514-T270 TR Compress spring 1
9 380640016-0001 380640016-0001 RER Ball 1
10 110820187-0001 110820187-T495 it b 4 25 Crankcase cover 1
11 150010101-0001 150010101-T490 Py Pump oll 1
12 380630002-0001 380630002-0001 Hh7k 6203 Bearing 6203 1
13 380780123-0001 380780123-T270 ek Pipe inlet oil 1




fi#463% (Crankcase cover)

F5 SEHHE RS SEHHE RS = - HE
Ser.No. Part No. Part No. Fabtr A Description Quantity
14 150040031-0001 150040031-T490 B Plate,Oil pump 1
15 380140003-0005 380140003-0005 75 A S5 IR AR M6x%20 Bolt,Flange M6x20 4
16 171750040-0001 171750040-T490 PR UG e A Governor Gear Assy. 1
17 110830047-0001 110830047-T490 FH Al 6 5 2 ) 4 Gasket,Crankcase cover 1
18 130280003-0001 130280003-T490 T 2l 1 R AR Plate,Bearing (R) 1
19 380140001-0006 380140001-0006 ISR TE T RS M6%112 Bolt, flange 1




A firsk (Cylinder Head Assy.)

S TS B S EMHLH Description *AE,
Ser.No. Part No. Part No. Quantity
1 380140102-0004 380140102-0004 75 Sk 22 TR M6%25 Bolt,Flange M6x25 4
2 120220046-0001 120220046-T490 SELEAES Cylinder head cover comp. 1
3 120250036-0001 120250036-T490 SELERHB Gasket,Cylinder head cover 1
4 380140634-0001 380140634-0001 75 kB M10%1.25%105 Bolt,Head M10%1.25%x105 4
5 120080725-0001 120080725-T495 SELSk Head comp,Cylinder 1
6 120150219-0001 120150219-T494 SELSLBRH# Gasket,Cylinder 0.5 1
7 380600167-0001 380600167-T270 TENLEH 4%12 Pin 4x12 2
8 380140004-0004 380140004-0004 75 Sk 22 TG M8x20 Bolt,Flange M8x20 1
9 120550005-0001 120550005-T270 mE Lifting eye 1
10 380140051-0005 380140051-0005 75 Sk 22 TG MBx35 Bolt,Flange M8x35 1




HARZEFFHLE (Connecting rods and Crankshaft)

F& EHHRS FHHRES = - H=E
Ser.No. Part No. Part No. Fatr B Description Quantity
1 130070224-0001 130070224-T494 EENAS Ring set 1
2 380560103-0001 380560103-T490 Mz 148 Clip, piston pin 2
3 130030258-0001 130030258-T494 EE Piston 1
4 130060071-0001 130060071-T494 EEH Pin, piston 1
5 130150089-0001 130150089-T490 EM Conn rod assy 1
6 110280009-0001 110280009-T490 HEL Shell, crank pin 2
7 130290587-0001 130290587-T490 Hh 430 ¢4 Crankshaft comp.(B) 1
8 130430019-0001 130430019-T490 A Balanceshaft 1




12

ES LA (Valve Train)

F5 REHRS FEMRS e Description ﬁg
Ser.No. Part No. Part No. Quantity
1 140450072-0001 140450072-T490 SITBREAS Rocker Arm Assy.Intake 1
2 140450073-0001 140450073-T490 SITREA S Rocker Arm Assy.Exhaust 1
3 140020175-0001 140020175-T490 A HIH S Camshaft comp. 1
4 140380040-0001 140380040-T490 TR R Seat, valve 2
5 140390015-0001 140390015-T11D STk Lock clamp,Valve 4
6 140340040-0001 140340040-T490 SARILE: 3 Valve spring 2
7 140400012-0001 140400012-T110 EE Rl Seal valve stem 2
8 140360014-0001 140360014-T270 0T PN R Seat bottom,Valve 2
9 500550100-0001 500550100-T490 KI1EM Valve kit 1
10 140540029-0001 140540029-T490 PR S Rocker, Bottom 2
1 140510062-0001 140510062-T490 AR Valve Rocker Shaft 2
12 140670055-0001 140670055-T490 EAFH S Push rod comp. 2
13 140690023-0001 140690023-T490 HEFE Tappet valve 2




B R4 (Electrical System)

F& FiHRS FHHRES = - HnE
Ser.No. Part No. Part No. Tt B Description Quantity
1 270020292-0001 270020292-T490 WE AL A Flywheel 1
2 270360060-0001 270360060-T270 A E B Start motor 1
3 270190035-0001 270190035-T270 75 B 28 P Stator assy. 1
4 380140102-0004 380140102-0004 IS A Sk A TH RS M6%25 Bolt,Flange M6x25 3
5 270910013-0001 270910013-T490 R 37 e S Regulator plate 1
6 380140215-0003 380140215-0003 AY: B/ ) Y Bolt,Flange M6x14 3
7 270880218-0001 270880218-T490 R R o Regulator 1
8 273540001-0001 273540001-T270 I ae Heater Plug 2
9 273560001-0001 273560001-T270 B2 [ E AR Heater Plug, Plate 1
10 380370047-0003 380370047-0003 FS AR ERE M4 Nut M4 2
11 380140126-0004 380140126-0004 Sk 2 TR M10x40 Bolt M10x40 2




FiRFN4 4 (Pullstart Assy)

F& EHHRS FiHRES = - H=E
Ser.No. Part No. Part No. Fabtr B Description Quantity
1 160180030-0001 160180030-T490 H-#4 Fan 1
2 660880002-0001 660880002-T270 R R Plate, Fan 1
3 193590019-0001 193590019-T270 HhE Cup Starter 1
4 380450702-0001 380450702-0001 T p13%xp38x4 Washer 1
5 380140457-0001 380140457-0001 7SS IEAEM12x12.5%35 Bolt M12x12.5%35 1
6 380840758-0001 380840758-T270 95 ff P Seal 1
7 193490200-0001 193490200-T490 FEB)H Pullstart Assy 1
8 380450828-0001 380450828-0001 T3 pbx(p18%1.2 Washer ¢6x¢@18x1.2 4
9 380140095-0005 380140095-0005 75 Sk 22 TNIEAEMEx30 Bolt,Flange M6x30 4




Z2yE82 (Air Cleaner)

S B S BEMRES FEHLT Description %ﬂi
Ser.No. Part No. Part No. Quantity
1 380180149-0001 380180149-T270 XL IR M8x47 Stud M8x47 2
2 183000002-0001 183000002-T490 HSOZHR Gasket,In. 1
3 180020618-0001 180020618-T490 e ER Air cleaner 1
4 180130238-0001 180130238-T490 EIRERIE Paper Elements 1
5 380370074-0002 380370074-0002 7N R RE M8 Nut M8 2




WA (Muffler)

Fs FEMRS REMRS EHHELT Description %ﬂi
Ser.No. Part No. Part No. Quantity
1 380140102-0004 380140102-0004 75 Sk 22 T IE A M6%25 Bolt,Flange M6x25 4
2 380450828-0001 380450828-0001 P 3B pbxp18%1.2 Washer ¢6x@18x1.2 4
3 160190097-0001 160190097-T490 R EBRE Air conduction cover 1
4 380340005-0005 380340005-0005 7N ISR M8 Nut M8 2
5 380180098-0001 380180098-T040 XL A M8x34 Stud M8x34 2
6 180660072-0001 180660072-T490 Y 7 A 2 s Gasket,Muffler 1
7 380140004-0004 380140004-0004 75 Sk 22 T IE A M8x20 Bolt,Flange M8x20 2
8 180571505-0001 180571505-T490 N Muffler 1




MM RS (Fuel Sysstem)

S BEERES AR EMHLH Description ﬁi
Ser.No. Part No. Part No. Quantity
1 170870134-0002 170870134-T53K RS Cap Comp. 1
2 170720014-0001 170720014-T525 EHOEMAS Fuel Filler,Assy. 1
3 170740008-0001 170740008-T560 SHARER Meter Comp.,Fuel 1
4 380220009-0004 380220009-0004 R YELIEETM5% 16 Screw, Flat, M5x16 2
5 170501153-0001 170501153-T690 JHFE Fuel tank 1
6 380140003-0007 380140003-0007 NALE=HER Bolt, flange 8
7 380450828-0001 380450828-0001 SERE Washer 8
8 170700094-0001 170700094-TA00 SRR Bush Rubber 8
9 380822180-0001 380822180-TAQ0 H"E Bushing 8
10 303060007-0001 303060007-T690 RIS Frame Guard Shield 1
11 380950396-0001 380950396-T490 BER Clip,Tube 1
12 170010030-0001 170010030-T270 PRI R S8R Fuel filter 1
13 171020040-0001 171020040-T690 IR Packing,Fuel Cock 1




MM RS (Fuel Sysstem)

F& FiHRS RS = i HE
Ser.No. Part No. Part No. Fabtr AN Description Quantity
14 171000022-0001 171000022-T690 JHIF X [E RE 5 Cover,Fuel Cock 1
15 171020032-0001 171020032-T270 HIFXEHB Seal,Fuel Tap 1
16 170980092-0001 170980092-T270 SHFF X BB Fuel Valve 1
17 380370048-0003 380370048-0003 NAE=HIES Nut, Flange 2
18 380140167-0002 380140167-0002 ANALE=EER Bolt, flange 3
19 380750822-0001 380750822-T690 HE Tube, Fuel ®13 1
20 380960198-0001 380960198-T270 RS Loop,Tube ®13 2
21 380750487-0001 380750487-T270 HE Tube, Fuel ®10 1
22 380960170-0002 380960170-T020 RS Loop,Tube ®9 2
23 380370066-0001 380370066-0001 7N = TR RE M6 Nut,Flange M6 5
24 380180138-0001 380180138-T270 XL IEAE MEx54 Stud M6x54 2
25 174180001-0001 174180001-T270 B A=s E Injector,Plate 1
26 173010006-0001 173010006-T490 B Hzs Injector 1




32

MM RS (Fuel Sysstem)

S BEERES A EMHLH Description %&E,
Ser.No. Part No. Part No. Quantity
27 380450829-0001 380450829-T270 T3 97.3x15%0.5 Washer ¢7.3x¢915%0.5 1
28 380750529-0001 380750529-T490 HE Vitta 1
29 380180137-0001 380180137-T270 XL IEAE M6%38 Stud M6x38 2
30 380180145-0001 380180145-T270 XL IEAE ME*31 Stud M6x31 1
31 174160001-0001 174160001-T270 BEAZR =W Fuel Pump,Plate 1
32 174170001-0001 174170001-T270 BUHSR B H A8 Gasket,Fuel pump 1
33 174130005-0001 174130005-T495 BEASR Fuel pump 1
34 174140001-0002 174140001-T270 BORRIFTR A Adjusting gasket,Fuel pump 1




fHE RS (Governor System)

F5 FiHRS FiHRS = - H=E
Ser.No. Part No. Part No. Fabtr B Description Quantity
1 380140215-0003 380140215-0003 NSk A B M6x14 Bolt,Flange M6x14 2
2 171580053-0001 171580053-T270 A A ) A Control assy 1
3 174230001-0001 174230001-T270 RIS Fuel stop assy. 1
4 194530008-0001 194530008-T490 WX HE Fork 1
5 381140478-0001 381140478-T270 Eh spring 1
6 171600051-0001 171600051-T490 R S Spring,Governor 1
7 380450592-0001 380450592-T240 T 5[5 p8.5%(p15.8%2 Washer ¢8.5%(p15.8x2 2
8 380650377-0001 380650377-T240 MHiE 8x14x5 Oil seal 8x14x5 1




—15
16
=
i 2
5
=
BF. E£# (Handle Kit)
F& FiHRS FiHRES - HE
= = =i Description -
Ser.No. Part No. Part No. AR P Quantity
1 660730060-0001 660730060-T690 WL SR Axle Pin 2
2 660690036-0001 660690036-T61F SCER A Wheel Comp. 2
3 380450205-0002 380450205-0002 R Washer,Flat 2
4 380590006-0006 380590006-0006 FE4Y Pin,Lock 2
5 380140006-0006 380140006-0006 7 FH Sk VE 25 TH A Bolt, flange 6
6 300800028-0001 300800028-T560 ML VRS i S 48 Frame,Bent Foot 2
7 380370075-0001 380370075-0001 75 2 = TR REM8 Nut, Flange, M8 4
8 380370048-0001 380370048-0001 75 2 = TR REME Nut, Flange, M6 2
9 300770020-0001 300770020-T532 MLAL Y30 i Rubber,Shock Absorber 2
10 170710014-0001 170710014-T520 THAE VRS Bt Lining 2
11 380450520-0004 380450520-0004 S B Washer 2
12 380140102-0004 380140102-0004 7 FH Sk VE 25 TH A Bolt, flange 2
13 320420034-0001 320420034-T690 FAEE L () Setting,Handle(R) 1




)¢

..... 19
[”‘@ ‘. - L.
1
4 <
\‘ 3 --\-:""'e"-
BF. E# (Handle. Kit)
FE SEHHRS SEHHE RS - HE
SE SE FE Description ,
Ser.No. Part No. Part No. AR P Quantity
14 320420035-0001 320420035-T690 FHEE (L) Setting,Handle(L) 1
15 381000195-0001 381000195-T560 jr D8 Caulking 2
16 320750015-0001 320750015-T560 FIEERAIR Snap Button 2
17 380330007-0005 380330007-0005 &= IEEE Nut 2
18 320400058-0001 320400058-T690 FHEEHE Pipe,Handle 2
19 320180229-0001 320180229-T560 FHR Rubber Jacket 2




Hl%2 (Frame)

F5 FHRES FEHHRS = - HE
Ser.No. Part No. Part No. B Description Quantity
1 380140040-0005 380140040-0005 NSk S B AR Bolt,Flange 3
2 290340045-0001 290340045-T690 i di Damping Base 1
3 181730010-0001 181730010-T690 SCHREEAR Connecting Bracket 1
4 300720434-0001 300720434-T690 LR R AL Frame 1
5 300770037-0001 300770037-T690 L2 ek % i Rubber foot 4
6 380370077-0001 380370077-0001 7N 2 HEREM0 Nut, Flange, M10 10
7 380370075-0001 380370075-0001 75 32 = TR M8 Nut, Flange, M8 4
8 380490022-0002 380490022-0002 B Lock washer 2
9 380140001-0006 380140001-0006 NSk B AR Bolt,Flange 1
10 300110198-0001 300110198-T690 RENHIIELE Engine Bracket 1
11 380140286-0002 380140286-0002 NSk B AR Bolt,Flange 6
12 380340011-0006 380340011-0006 7N F B RE Nut 1
13 272980006-0001 272980006-T525 JEALER 2R Ground 1




LI (Alternator)

Fs SHE RS FiHRS - - nE
Ser.No. Part No. Part No. Fabfr A Description Quantity
1 660050004-0001 660050004-T56B AL A i 5 Cover Generator 1
2 380140093-0005 380140093-0005 75 Sk 25 TH IR AR Bolt,Flange M8x30 4
3 660080465-0001 660080465-T690 LR Alternator 1
4 660140001-0001 660140001-T560 LR R 2R AR Terminal, Volt Change 1
5 660120001-0001 660120001-T560 TR 2H & BRUSH 1
6 660010002-0001 660010002-T560 EEp IV Housing, RR 1
7 380140053-0002 380140053-0002 7N A Sk 24 TH iRk Bolt,Flange M5x16 5
8 380140167-0002 380140167-0002 7N A Sk 22 TR Bolt,Flange M5x12 4
9 660150105-0001 660150105-T570 IH T o AVR 1
10 380070392-0001 380070392-T61F 75 F Sk g Bolt, Hex. M10x235 1
11 380450515-0001 380450515-T560 P Washer 1
12 380140346-0001 380140346-T530 7 A Sk 2 TR Bolt,Flange M6x150 4
13 380140557-0001 380140557-T61F 7N A Sk 24 TH iRk Bolt,Flange M5x184 2
14 660020013-0003 660020013-T61Y EEN IV Cover,Generator end 1




FHIERIA1 (Control Panel Assy.)

F5 SEHHRS SEHH RS = - HE
Ser.No. Part No. Part No. Fabtr B Description Quantity
1 303070052-0001 303070052-T690 HLEEF AR Frame Baffle 1
2 303490001-0001 303490001-T560 F B3R Carriage Head Bolt M8x46 4
3 380330007-0005 380330007-0005 &= EEE Nut 4
4 271852122-0002 271852122-T690 | Pt TaT A 3 Control Panel Assy. 1
5 271810045-0001 271810045-T690 Ja s G in#o Switch Assy., Combination 1

271810046-0001 271810046-T690 Ja s O in#o Switch Assy., Combination 1
6 273690002-0001 273690002-T690 Y& K IF R IRk BB Flameout control 2
7 272490020-0001 272490020-T690 REEaEHE Case,Fuse cennector 1
8 283730005-0001 283730005-T270 IR S B A8~ 4T Qil Filler Assemble 1




0
1
e
;~}"l’
1
1
EHIER 42 (Control Panel Assy.)
F5 SEHH RS SEHHERS - HE
= = = Description ,
Ser.No. Part No. Part No. AR P Quantity
1 380190401-0001 380190401-0001 7S AIEET Inner Six Angle Screw 4
2 271852012-0001 271852012-T690 |3tk i Lk Control Panel Assy. 1
3 271950028-T690 271950028-T690 MR G B Case,control panel 1
4 271290055-0001 271290055-T590 AR %8 16A Circuit Breaker 2
5 271290090-0001 271290090-T560 AR 28 22A Circuit Breaker 2
6 271890014-0001 271890014-T560 YR A & Socket 1
7 271890001-0001 271890001-T560 YA A & Socket 2
8 272030001-0001 272030001-T525 P HE Terminal Set, Earth 1
9 283730004-0002 283730004-T560 IR Fa B A8 7~ 4T Lamp(Green) 1




EHMA M (Battery tray)

F& EHHRS FHRES = - H=E
Ser.No. Part No. Part No. Fabtr B Description Quantity
1 271060208-0001 271060208-T56S & 18AH Battery 18AH 1
2 271270042-0001 271270042-T690 1B 54 Battery Wire 1
3 271170090-0001 271170090-T690 2 Hh RS PLATE,BATTERY SETTING 1
4 380140001-0006 380140001-0006 N AL TNE MG %12 BOLT, FLANGE 2




	Cover
	Intro
	A
	B
	Crankcse I
	Crankcse II
	Crankcase Cover I
	Crankcase Cover II
	Cylinder Head
	CS+P+CR
	valve train
	electrical system
	Starter
	Air Cleaner
	Muffler
	Fuel System I
	Fuel System II
	Fuel System III
	Control
	Handle、Kit I
	Handle、Kit II
	Frame
	Alternator
	Control Panel Assy I
	Control Panel Assy II
	Battery tray

